DETAIL PROJECT REPORT

VISHWAKARMA YOJNA: VIII
AN APPROACH TOWARDS RURBANISATION

KHOJA BERAJA VILLAGE
JAMNAGAR DISTRICT

PREPARED BY

STUDENT NAME BRANCH NAME ENROLLMENT NO
HEMANI AFSIN E. CIVIL 170200106026
PITRODA JANVI C. CIVIL 180203106011

. . . NODAL OFFICERS NAME
Government Engineering College Rajkot PROE. K. J. SAVALIYA

YEAR: 2020-21

GUJARAT TECHNOLOGICAL UNIVERSITY
Chandkheda, Ahmedabad — 382424 Gujarat




Vishwakarma Yojana: Phase VI

AN APPROACH TOWARDS RURBANISATION
KHOJA BERAJA Village

JAMNAGAR District =

-
.
Prepared By

ENT NAME BRANCH NAME ENROLLMENT NO
AFSIN E. CIVIL 170200106026

JANVI C. CIVIL 180203106011

T ENGINEERING COLLEGE NODAL OFFICERS NAME
Prof. K. J. Savaliya
[...]
sewers. Combined sewers typically consist of large-diameter pipes or tunnels, because of the large
volumes of storm water that must be carried during wet-weather periods. They are very common in
older cities but are no longer designed and built as part of new sewerage facilities. Because
wastewater treatment plants cannot handle large volumes of storm water, sewage must bypass the
treatment plants during wet weather and be discharged directly into the receiving water.
These combined sewer overflows, containing untreated domestic sewage, cause recurring water
pollution problems and are very troublesome sources of pollution.

Separate systems
New wastewater collection facilities are designed as separate systems, carrying either domestic
sewage or storm sewage but not both. Storm sewers usually carry surface runoff to a point of
disposal in a stream or river. Small detention basins may be built as part of the system, storing
storm water temporarily and reducing the magnitude of the peak flow rate. Sanitary sewers, on the
other hand, carry domestic wastewater to a sewage treatment plant. Pretreated industrial wastewater
may be allowed into municipal sanitary sewerage systems, but storm water is excluded.

Alternative systems.
Sometimes the cost of conventional gravity sewers can be prohibitively high because of low
population densities or site conditions such as a highwater tableor bedrock.
Three alternative wastewater collection systems that may be used under these circumstances include
small-diameter gravity sewers, pressure sewers, and vacuum Sewers.

Wastewater treatment and disposal:
The size and capacity of wastewater treatment systems are determined by the estimated volume of
sewage generated from residences, businesses, and industries connected to sewer systems as well as
the anticipated inflows and infiltration (I&I). The selection of specific on-lot, clustered, or
centralized treatment plant configurations depends upon factors such as the number of customers

Gujarat technological university Page 170



https://en.wikipedia.org/wiki/Water
https://en.wikipedia.org/wiki/Public_utility
https://en.wikipedia.org/wiki/Water_pipe
https://en.wikipedia.org/wiki/Irrigation
https://en.wikipedia.org/wiki/Agriculture
https://www.britannica.com/science/water
https://www.britannica.com/science/water-pollution
https://www.britannica.com/science/water-pollution
https://www.britannica.com/science/pollution-environment
https://www.britannica.com/science/runoff
https://www.britannica.com/science/river
https://www.britannica.com/science/water-table
https://www.merriam-webster.com/dictionary/alternative
https://www.britannica.com/topic/wastewater

Vishwakarma Yojana: 8 Village- Khoja beraja District-Jamnagar

being served, the geographical scenario, site constraints, sewer connections, average and peak
flows, influent wastewater characteristics, regulatory effluent limits, technological
feasibility, energy consumption, and the operations and maintenance costs involved.

The predominant method of wastewater disposal in large cities and towns is discharge into a body
of surface water. Suburban and rural areas rely more on subsurface disposal. In either case,
wastewater must be purified or treated to some degree in order to protect both public health and
water quality. Suspended particulates and biodegradable organics must be removed to varying
extents.  Pathogenic bacteriamust be destroyed. It may also be necessary to
remove nitrates and phosphates (plant nutrients) and to neutralize or remove industrial wastes and
toxic chemicals.

The degree to which wastewater must be treated varies, depending on local environmental
conditions and governmental standards. Two pertinent types of standards are stream standards and
effluent standards. Stream standards, designed to prevent the deterioration of existing water quality,
set limits on the amounts of specific pollutants allowed in streams, rivers, and lakes. The limits
depend on a classification of the ‘“maximum beneficial use” of the water. Water
quality parameters that are regulated by stream standards include dissolved oxygen, coliforms,
turbidity, acidity, and toxic substances. Effluent standards, on the other hand, pertain directly to the
quality of the treated wastewater discharged from a sewage treatment plant. The factors controlled
under these standards usually include biochemical oxygen demand (BOD), suspended solids,
acidity, and coliforms.

14.1.6 A Case Study on Waste Water Treatment Plant, CETP (Common
Effluent Treatment Plant):

INTRODUCTION:

The present study aims on the process of industrialization is adversely impacting the environment
globally. Pollution due to inappropriate management of industrial wastewater is one of the major
environmental problems particularly in India.

To avoid such problem a Common Effluent Treatment Plants (CETPs) are considered as one of the
viable solution for small to medium enterprises for effective wastewater treatment. In India, Ministry of
Environment and Forest (MoEF) in 1991 initiated an innovative financial support scheme for CETPs to
ensure growth of the small and medium entrepreneurs (SMEs) in an environmentally compatible
manner. The provision of the scheme for fund is as follows; — Central Government matching grants-
25% of the project capital cost(this has been increased to 50% since 2012). — State Government
subsidy- 25% of the project capital cost — Loans from financial institutions- 30% of the project capital
cost, and — Contribution from the SMEs-20% of the project capital cost. The concept of CETP was
adopted as a way to achieve end-of-pipe treatment of combined wastewater to avail the benefit of scale
of operation so the CETP scheme was justified on the basis of potential benefits in terms of pollution
reduction and environmental improvements.

CETP PLANT INFORMATION:

Gujarat technological university Page 171



https://www.britannica.com/science/energy
https://www.britannica.com/topic/public-health
https://www.britannica.com/science/bacteria
https://www.britannica.com/science/nitrate
https://www.britannica.com/science/phosphate
https://www.merriam-webster.com/dictionary/beneficial
https://www.merriam-webster.com/dictionary/parameters
https://www.britannica.com/science/biochemical-oxygen-demand
https://www.britannica.com/science/coliform-bacteria

Vishwakarma Yojana: 8

Village- Khoja beraja District-Jamnagar

CETP in Maharashtra at solapur which have a capacity of 3 mld municipal sewage generated in the
CETP, solapur heavily contaminated with various streams of industrial waste and result in to waste
water solapur has a good base for Textile industries. In order to become water self sufficient and to meet
increasing process water requirements, the CETP plant realizes the importance of reuse of waste water
for agricultural and industrial uses.

Process Effluent composition Nature
Sizing (S(t:all\r/lc(h;) waxes, carboxymethyl cellulose High in BOD, COD
polyvin’yl alcohol (PVA), wetting
agents.
Desizing Starch, CMC, PVA, fats, waxes, High in BOD, COD, SS,
pectins dissolved
solids (DS)
Bleachin _ Sodium hypochlorite, CI2, NaOH, H202, | High alkalinity, high SS
g acids, surfactants, NaSiO3, sodium phosphate,
short cotton fibre
Mercerizi Sodium hydroxide, cotton wax Blsgh pH, low BOD, high
ng
Dyeing Dyestuffs urea, reducing agents, Strongly colored, high
oxidizing agents, BOD, L)JIS,
acetic acid, detergents, wetting agents. low SS,heavy metals
Printing Pastes, urea, starches, gums, oils, binders, Highly colored, high BOD,
acids, Thickeners, cross-linkers, reducing oily appearance, SS slightly
agents, alkali alkaline,low BOD
Table-35 Effluent Characteristics from Textile Industry
SCREEN GRIT
CHAMBER CHAMEBER
S == f SSuRaTen
BACKWASH WAT E—R
STRrEN
s SECONDARY F ASSAT ON PRIMARY
— 32-| CLARIFIER
PSF |PRESSURES SAND FILTE;S SRS DR
{TREATED EFFLUENT)
RS
ACTIWATED CARBON FILTER L {(SLUDGE DRYING BED)
{OUTLET)
TRANSFERTO RIVER
Fig-64 Flow Diagram of CETP
TECHNICAL SPECIFICATION OF CETP UNIT SOLAPUR
Units Size Details Quanti
ty

Gujarat technological university

Page 172



Vishwakarma Yojana: 8 Village- Khoja beraja District-Jamnagar

Screen Chamber 2.0mx0.5mx0.4m(LD) MOC-RCC 1
Grit Chamber 4.8mx1.2mx1.0m(LD) MOC-RCC 1
Collection/Equlization 25 m Dia. x 3.0 m (LD) MOC-RCC 1
Tank
Flash Mixer 2.0mx1.5mx1.2m(LD) MOC-RCC
Primary Clarifier 13 mDia.x 3.0 m(SWD) +0.3 MOC-RCC

m (FB)

Sludge Holding Tank 4.0mx4.0mx3.0m(LD) MOC-RCC 1
Aeration Tank 25 mx 12 mx4.5m (LD)+0.5 m MOC-RCC 2
(FB)

Secondary Clarifier 16 m Dia.x 3.0 m (SWD) +0.3 MOC-RCC 1
m (FB)

Chemical Oxidation 7.0mx7.0mx3.0m(LD) MOC-RCC 1

Tank

Pressure Sand Filter 3.2mDia.x1.5m MS (tponly) |1

Activated Carbon Filter 3.2mDia. x1.5m MS (tponly) |1

Treated Effluent Storage 12mx 12 mx3.0m MOC-RCC 1

Tank

LD-Liquid Depth MOC-Made of Concrete Free Board

SWD-Side Water Depth RCC-Reinforced Cement MS-Mild Steel
Concrete

Table-36 Technical specification of CETP Unit

EFFLUENT TREATMENT SYSTEM

Pre-
treatment

Fig-65 Waste Water Treatment

This chapter discusses in brief various treatment technologies involved in the process of
wastewater treatment. In- depth knowledge of all these technologies and factors regulating the
treatment mechanism is important for better management of CETPs or ETPs. Wastewater depending

Gujarat technological university Page 173




Vishwakarma Yojana: 8 Village- Khoja beraja District-Jamnagar

on its characteristics is subjected to different treatment options. Basic wastewater treatment consists
of a combination of physical, chemical, and biological processes and operations to remove solids,
organic matter and, sometimes, nutrients from wastewater. General terms used to describe different
degrees of treatment, in order ofincreasing treatment level, are preliminary, primary, secondary, and
tertiary and/or advanced wastewater treatment. These aredescribed below in brief.

Preliminary treatment:

Preliminary treatment is required to remove the coarse solids and other large materials from raw
wastewater. Removal of these materials is necessary to enhance the operation and maintenance of
subsequent treatment units. A number of unit operations are engaged in the preliminary treatment of
wastewater to eliminate undesirable characteristics of wastewater. The operations include use of
screens and grates for removal of large materials, comminutors for grinding of coarse solids, pre-
aeration for odour control. Sometimes pH correction and removal of oil & grease is also done. At
times, member industries do preliminary treatment in their premises, before sending the effluent to
CETP for further treatment. If preliminary treatment or pre-treatment is taken up by individual
member industry, it improves the performance of CETP.

Primary Treatment:

Primary wastewater treatment, at times, is the first step in the wastewater treatment process
or it may be the second step after the preliminary treatment. It involves physical separation of
suspended solids from the wastewater using primary clarifiers. This process is helpful in reduction
of total suspended solids (TSS) and associated biochemical oxygen demand (BOD) levels and
prepares the waste for the next step in the wastewater treatment process. The objective of primary
treatment is to remove of settle able organic and inorganic solids by sedimentation and removal of
materials that float (scum) by skimming. Approximately 25 to 50% of the incoming biochemical
oxygen demand (BOD), 50 to 70% of the total suspended solids (TSS), and 65% of the oil and
grease are removed during primary treatment. Some organic nitrogen, organic phosphorus, and
heavy metals associated with solids are also removed during primary sedimentation but colloidal
and dissolved constituents are not affected.

The effluent from primary sedimentation units is referred to as primary effluent. Primary
treatment ensures satisfactory performance of subsequent treatment units. Sedimentation chambers
are the main units involved but various auxiliary processes such as fine screening, flocculation and
floatation may also be used. The second step may be chemical treatment (generally with lime and
alum) which is sometimes preceded by flocculation. The purpose is to remove metals by
precipitation but it also removes some associated colloidal BOD. The process generates chemical
sludge.

Secondary Treatment:

This process involves decomposition of suspended and dissolved organic matter in waste
water using microbes. The mainly used biological treatment processes are activated sludge process or
the biological filtration methods.

Biological treatment processes mainly used for secondary treatment and are based on
microbial action to decompose suspended and dissolved organic wastewater. Microbes use the
organic compounds as both a source of carbon and as a source of energy. Biological treatment can
be either aerobic where microbes require oxygen to grow or anaerobic where microbes grow in
absence of oxygen or facultative where microbes can grow with or without oxygen. Micro-

Gujarat technological university Page 174




Vishwakarma Yojana: 8 Village- Khoja beraja District-Jamnagar

organisms may be either attached to surface as in trickling filter or be unattached in a liquid
suspension as in activated sludge process.

Activated sludge process:

It is a continuous flow, aerobic biological treatment process that involves suspended growth

of aerobic micro- organisms to biodegrade organic contaminants. Influent is introduced in the
aeration basin and is allowed to mix with the contents. A suspension of aerobic microbes is
maintained in the aeration tank. A series of biochemical reactions in the basin degrade the organics
and generate new bio mass. Micro-organisms oxidize the matter into carbon dioxide and water using
the supplied oxygen. These organisms agglomerate colloidal and particulate solids. The mixture is
passed to a settling tank or a clarifier where micro-organisms are separated from the treated water.
The settled solids are recycled back to the aeration tankto maintain a desired concentration of micro-
organisms in the reactor and some of the excess solids are sent to sludge handling facilities. To
ensure biological stabilization of organic compounds, adequate nutrient levels of nitrogen and
phosphorous mustbe available to the bio mass. The key variables to the effectiveness of the system
include:
a) Organic loading which is described as food to micro-organism ratio (F/M) ratio or Kg of BOD
applied daily to the system per Kg of biological solids in aeration tank. F/M ratio determines BOD
removal, oxygen requirements and bio mass production. Systems designed and operated at lower
F/M provide higher treatment efficiency.

Tertiary treatment:

Tertiary treatment may include a number of physical and chemical treatment processes that
can be used after the biological treatment to meet the treatment objectives. It is the next wastewater
treatment process after secondary treatment. This step removes persistent contaminants that
secondary treatment is not able to remove. Tertiary treatment is the final cleaning process that
improves wastewater quality before it is reused, recycled or discharged to the environment.
Tertiary treatment is used for effluent polishing (BOD, TSS), nutrient removal (N, P), toxin removal
(pesticides, VOCs, metals) etc.

Tertiary treatment can also be extensions of conventional secondary biological treatment to
further stabilize oxygen- demanding substances in the wastewater, or to remove nitrogen and
phosphorus.

Tertiary treatment can also involve physical-chemical separation techniques such as
activated carbon adsorption, flocculation/precipitation, membranes filtration, ion exchange, de-
chlorination and reverse osmosis. Advanced treatment processes which generally constitute of or
are part of the tertiary treatment may also sometimes be used in primary or secondary treatment or

used in place of secondary treatment.
Some of the common tertiary treatment processes are described below: